Instructions apply to these items:

Parts List
Part# Description Quantity
A Top Decoration 3
B Left Arch 3
C Right Arch 3
D Left Panel 3
E Right Panel 3 D £
F Feet 12
G M8 x 35 Bolts 12 S
H M6 x 12 Bolts 24 ﬁ E ﬁ ® ®
I M8 Nut 12
F G H ! J K
J M6 Nut 18
K Stake 18
L Wrench 1 po S )
M Rod 4
L M N
N Mé x 12 Bolts 6
{
P
& N
/ N\
i ’] i
.
¥ H ‘i"
AL N
s
D E
X Z
Step 1

Step 2








